

PHYSICAL TESTING REPORT



Dalebrook Supplies Ltd
Eastways Industrial Estate
Witham
Essex
CM8 3UA

FAO: Mrs. Jacqueline Thomson

Report of Tests on: Cream Marl Large Melamine Plate 28cm

Your Reference: TCM4602 Cream Melamine Marl Plate

Lucideon Reference: (19172)-1597

Date Reported: 21-Jan-2019

Order Number: Bacs

Date Logged: 09-Jan-2019

Date(s) of Test(s): 17-Jan-2019 to 17-Jan-2019

Metal Marking Test

Method PT38 (Conducted After Static Immersion Testing)

Test Results:

Description of Test Specimen: 1x Plate

Result: There was slight visible marking which could be removed with washing.

Final Classification: 1

Three grades of steel were used: a Martensitic steel used in cutlery, and a Ferritic and Austenitic steel used in metal working surfaces in catering establishments.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

PHYSICAL TESTING REPORT



Dalebrook Supplies Ltd
Eastways Industrial Estate
Witham
Essex
CM8 3UA

FAO: Mrs. Jacqueline Thomson

Report of Tests on: White Ceramic Plate 28cm

Your Reference: 0544 White Ceramic Plate

Lucideon Reference: (19172)-1596

Date Reported: 21-Jan-2019

Order Number: Bacs

Date Logged: 09-Jan-2019

Date(s) of Test(s): 17-Jan-2019 to 17-Jan-2019

Metal Marking Test

Method PT38 (Conducted After Static Immersion Testing)

Test Results:

Description of Test Specimen: 1x Plate

Result: There was no visible marking with any grade of steel.

Final Classification: 0

Three grades of steel were used: a Martensitic steel used in cutlery, and a Ferritic and Austenitic steel used in metal working surfaces in catering establishments.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

Mrs Sharon Mansfield
Manager

Mrs Sharon Mansfield
Manager

Lucideon Reference: (19172)-1597
Customer Reference: TCM4602 Cream Melamine Marl Plate
Description: Cream Marl Large Melamine Plate 28cm



END OF TEST REPORT

Lucideon Reference: (19172)-1596
Customer Reference: 0544 White Ceramic Plate
Description: White Ceramic Plate 28cm



END OF TEST REPORT